BF4M2012 T2&T3 R I 5L ATLZ 3B B A
BF4AM2012 T2& T3 Serial Diesel Engine Spare Parts Catalogue

A A BiR—IZ (AXiE) & HiNERA S

DEUTZ DEUTZ (DALIAN) ENGINE CO.,LTD



DEUTZ @ EU STANDARD GENMAN QUALITY R PHARAE A ] 5 5 1000953-2099/00

H x
L. REHLEE ENGINE SUPPORT BRACKET. . . ..ttt ittt et et e e e e e e e e e e e 4
2. SEARAIKEE 52 CRANKCASE AND CONNECTION HOUSING (1) ottt ettt et e e e e e e e e e ettt e e et e e 6
2. SEARRIKEE 5 CRANKCASE AND CONNECTION HOUSING (2) .ttt ittt et e e e et e e e e et e e e et 7
2. SELRFI KEEFE CRANKCASE AND CONNECTION HOUSING (3) ottt ettt et e et e ettt e e e e e e e e e et 8
2. SELRFI KEEFE CRANKCASE AND CONNECTION HOUSING (4) ottt ettt e et e e et e e e e e e e e e e e e e 9
3. AHLEE CYLINDER HEAD . ..ottt ettt e e e e e e e e e e e e e e e e e e e e e e 11
4. Hh%h B EHHTC CRANKSHAFT AND BEARING. . . ottt ettt et e e e e e e e e e e e e e e e e e e e e e e e 13
5. JEFT R ZE S CONNECTING ROD/PISTON. & . v vttt ettt et e e e e et e e e e e e e e e e e e e e e e e e e e 15
6+ KESWIAE A FLYWHEEL WITH GEAR RIM. ...ttt ettt et et e e e e e e e e e e e e e e e e e e e e e e 17
Ty FEA5e Kl 2% PULLEY/VIBRATION DAMPER. . . .ottt ettt ettt e e e e e e e e e e e e e e 19
8. ATTHUI VALVE TRAIN (1) ottt ittt ettt et e e e e e e e e e e e e e e e e e e e e e e e 21
8. ATTHUI VALVE TRAIN (2) ottt ittt ettt et e e e e e e e e e e e e e e e e e e e e e e e e 22
9. ME R SRR AL SN 2288 CAMSHAFT/GEAR TRAIN. . o\ttt ettt e e e e e e e e e e e e e 24
10, BEHESEE CHARGE ATR PIPE/EXHAUST PIPE (1) .ttt ittt ettt e e e e e e e e e e e e e e e 26
10, BEHESEAE CHARGE ATR PIPE/EXHAUST PIPE (2) .ttt ittt et e e e e e e e e e e e e e e e 27
11, JHJESE. HLImbs R EALMFR R OIL PAN/ DIPSTICK GUIDE PIPE / DIPSTICK. ... ...\ttt 29
120 HLIHWEESS OIL SUCTION PIPE ...ttt et e e e e e e e e e e e e e e 31



DEUTZ @ EU STANDARD GENMAN QUALITY R PHARAE A ] 5 5 1000953-2099/00

137 HLIHIZE OIL PUMP . ..ottt e e e e e e e e e e e e e e e e e 33
14 HLIHPEE2E SPIN-ON OIL FILTER . ...ttt ettt e e e e e e e e e e e e e e e e 35
154 MBS %8 PRESSURE REGULATOR . ..ttt et ettt e e e e e e e e e e e e e e e e e e e 37
16+ A IE U I VENT-PIPE .ottt ettt e et et e et e e e e e e e e e e e e 39
17+ AL ZEIEE OTL COOLER (1) o\ttt ettt ettt ettt et e e et e e et e et e e e e e e e e e e et e et e e e 41
17+ AL ZEIEE OTL COOLER (2) .ottt ettt ettt e e ettt e et e e e et e e e e e e e e e e e e e e e e 42
18+ HHEVH S8 FUEL SUPPLY SYSTEM (1) .\ttt ittt ettt et e e e e et e e e e e e e e e e e e e e et e e e e 44
18+ fHEVH ARS8 FUEL SUPPLY SYSTEM (2) .ottt ittt ettt et ettt e e e e e e e e e e e e e e e e e e e e e 45
18+ fHEH R 48 FUEL SUPPLY SYSTEM (3) Lottt ittt ettt e e e e e e e e e e e e e e e e e e e e 46
19, HRIMPETEBE SPIN-ON FUEL FILTER ...\ttt ettt e e e e e e e e e e e e e e e e e e e e 48
20, ¥ ZR S0 TURBO CHARGER SYSTEM (1) .ttt ittt ettt e e e e e et e e e e e e e e e e e e e e e 50
20, ¥ ZR S0 TURBO CHARGER SYSTEM (2) .\ttt ittt et e ettt e e e e e e e e e e e e e e e e e e 51
210 HIZKEE HOUSING (1) ottt ettt et e e e e e e e e e e e e e e e e e e e e e e 53
210 HIZKEE HOUSING (2) .\ttt ittt e e e e e e e e e e e e e e e 54
22+ JKZEIE COOLANT PUMP ...\ttt ettt et ettt e e e e e e e e e e e e e e e e e e e e e 56
23 B THEIIZE POWER STEERING PUMP . . ..ottt et et e e e e e e e e e e e e e 58
N 60
25, FRESEHL AIR COMPRESSOR (1) ottt ettt e e e e e e e e e e e e e e e e e e e e 62



DEUTZ @ EU STANDARD GENMAN QUALITY R PHARAE A ] 5 5 1000953-2099/00

25+
25,
26+
26+
27,
28,
29+
29+

ZAEAEHL AIR COMPRESSOR (2) ottt ettt e e e e e e e e e e e e e e e e e 63
ZJEGEHL AIR COMPRESSOR (3) ottt ettt e e e e e e e e e e e e e e e e e 65
L% R G AL A% S 2R PR 73 SENSOR AND CABLE HARNESS WITH FEUP SYSTEM (1) ...ttt e e e 67
FLI% R G0 A% S 28 KR 73 SENSOR AND CABLE HARNESS WITH FEUP SYSTEM (2) ..ottt et 68
FEHIHL STARTER .« ..ottt et e e e e e e e 70
N TAAEE B HEATER ASSEMBLY . ..ottt ettt et e et et e e et e e e e e e e e e e 72
RHIHUEEE GENERATOR (1) oottt ettt e e e e e e e e e e e e 74
RHHUEEE GENERATOR (2) oottt ettt e e e e e e e e e e e e e 75



5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

1. RZhHLEE ENGINE SUPPORT BRACKET

s | 2HS FHA HE s 245 FHAR HE
FIG. [PART NO. PART NAME Qry. | FIG. PART NO. PART NAME QTY.
| |w0t011-6sp  [HIBEASRK 1

ENGINE FRONT SUPPORT BRACKET

= g (& N9

ooz e |NEEAXR AR 1

ENGINE FRONT SUPPORT BRACKET
s |aisatessTRses | HmiSREE 4

HEXAGON BOLT
4

(2§

s |10ow061-gap  [FEEEXR 1

ENGINE REAR SUPPORT BRACKET
6 |1oow062-gp  |[FEEAXR 1

ENGINE REAR SUPPORT BRACKET
7 |Q1841235TF36 AR 8

HEXAGON BOLT




DEUTZ @ EU STANDARD GENMAN QUALITY KRR e A ] 5 5 1000953-2099/00

~EEL RIHEE
FIG.1 ENGINE SUPPORT BRACKET
5



DEUTZ @ EU STANDARD GENMAN QUALITY Wi AR v A ] it o 1000953-2099/00

2. KE R KE T CRANKCASE AND CONNECTION HOUSING (1)

g | FM45 FHABFR HE g (BHS FHLBFR HE
FIG. |PART NO. PART NAME QTY. FIG. [PART NO. PART NAME QTY.
1 1006028A56D 1 7  |B01180890 B IZ 2 H2812-906 1
MR E RN -M30X1,5-ST-A4C-PRES0
BEARING BUSH SCREW PLUG H2812-906
-M30X1, 5-ST-A4C-PRES0O
2 1006024A56D  |MEtHIATE 4 8-1 [F04292706 BEZE M22X1.5 1
BEARING BUSH SCREW PLUG M22X1.5
3 1002015B65D 1 8-2 (B01101342 R DIN 7603-D 22 X 27 -CU 1
URLI R A SEALING RING
CRANKCASE
DIN 7603-D 22 X 27 -CU
4 1002620-52D  |BifLZEH H 2860-A36-ST-FE/ZNPHR |1 9 (01182031 Y22 H 2812-906 2
CORE HOLE PLUG H2860-A36-ST -M14X1,5-ST-A3C-LOCTITE 5061
~FE/ZNPHR SCREW PLUG H 2812-906
-M14X1, 5-ST-A3C-LOCTITE 5061
5 1002623-52D  |Buf¥ % fr H2860-A45-ST-FE/ZNPHR |6 10 |1002626-52D ¥22E DIN 908 SCREW PLUG 1
CORE HOLE PLUG H2860-A45-ST -M14X1,5-ST-ZNPHRF
—-FE/ZNPHR
6 1002620-52D  |BiJE%E A H 2860-A36-ST-FE/ZNPHR |4 11  [1002622-52D ¥ZSE DIN 7604-AM14X1,5-ST-A4C |2
CORE HOLE PLUG H2860-A36-ST SCREW PLUG

—FE/ZNPHR DIN 7604-AM14X1, 5-ST-A4C




EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

2. KE R KE T CRANKCASE AND CONNECTION HOUSING (2)

g | FM45 FHABFR HE g (BHS TR HE

FIG. |PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.

12 |1104617-52D | & DIN 7603-A14X20-CU 3 18  |1002201B52D REWLERRE 1
SEALING RING DIN 7603-A14X20-CU NAME PLATE

13 |1002621-52D  [#ER GB308 6G20 10 19 |04207521 T 2R E BT I 4
BALL GB308 6G20 PISTON COOL. NOZZLE

14 |JA1002-52D-3 |[%H AR H 699-DEUTZ DW 72-|1 20 |1002061-84D kER 1
250 ML CONNECTION HOUSING
SAFETY/LOCK. AGENT H 699
~DEUTZ DW 72-250 ML

15  [1002627-52D  |¥§fRIEEE 1 21 |1002064-52D EME 2
SCREW PLUG BUSH

16 |1307649-52D  |#X®EK GB308 8G20 1 22 |CQ1201032TF36S [XkiEA: 12
BALL GB308 8G20 STUD

17 |GB/T12618.1 HhthHI4] GB/T12618.1 4X8 2 23 |1002667-56D AR S8R H2032 1

4X8

RIVET GB/T12618.1 4X8

-HBM12X150-10.9 -ZNAL-A
TORX-HEAD BOLT

H2032-HBM12X150-10. 9 —-ZNAL-A




EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

2. KE R KE T CRANKCASE AND CONNECTION HOUSING (3)

e |E T FHLFR HE g (EHS F Ml HE
FIG. |PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
24 [1002668-56D NAMIE IR H 2032 1 29 |CQ1460612TF36 |4H-& 184 3
-HBM16X140-10.9 -ZNAL-A HEXAGON BOLT WASHER ASSEMBLY
TORX-HEAD BOLT
H2032-HBM16X140-10. 9-ZNAL-A
25  [1002669-56D INFEE LSRR H 2032 1 30 [1002071-56D TR R A RR 1
-HBM12X 80-10.9 -GESCHW COVER PLATE
TORX-HEAD BOLT
H2032-HBM12X80-10. 9— GESCHW
26 |1002672-56D INAMFIE IR H 2032 3 31 |1002050-56D W EEEKEHE SR 1
-HBM16X 75-10.9 -GESCHW GEAR HOUSING AND LIP SEAL
TORX-HEAD BOLT
H2032-HBM16X75-10. 9— GESCHW
27 |1002063-52D kRARER 1 32 |04253332 BN ES Sy 1
COVER PLATE ROT. SHAFT LIP SEAL
28  |CQ1460616TF36 |ZH& 184 4 33 |1009626-52D N Ak EN 1662 12

HEXAGON BOLT WASHER ASSEMBLY

-F-M8X35-10.9-ZNAL-A
HEXAGON BOLT EN 1662
—F-M8X35-10. 9-ZNAL-A




5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

2. KE 4RI CRANKCASE AND CONNECTION HOUSING (4)

g | FM45 FHABFR HE g (BHS TR HE
FIG. |PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
JA1002-52D-4  |ZEEAFRE SAFETY/LOCK. AGENT H 699 (1 43 |1002021-56D EHA S 4
-DEUTZ DW 67-2000 ML (8 & £ 5 % W|MAIN BEARING CAP
Included in)
35  |1002614-56D NSk 482 HEXAGON BOLT ENJ3
1662-F-M 8 X 45- 10.9-ZNAL-A
38 |1002653-52D IS A o % e B 4T SET SCREW 1
GB77-M6X10-45H DIN
913-M6X10-45H
39 [JA1002-52D-2  |EH#AEL SAFETY/LOCK. AGENT 1
H 699-DEUTZ DW 72- 50 ML
| THRUST MAIN BEARING CAP
Included in)
41  |1002024-56D  |EHiEZEEME 10
BUSH
42 [1002023-56D  |F:#hAKEER 10

HEXAGON BOLT




DEUTZ @ EU STANDARD GENMAN QUALITY Wi AR v A ] it o 1000953-2099/00

AEE2 SERE R
FIG.2 CRANKCASE AND CONNECTION HOUSING

10



EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

3. SET% CYLINDER HEAD

g | FM45 FHABFR HE g (BHS TR HE
FIG. [PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
1 [1003046-56D | HiBAE 5
CYLINDER HEAD BOLT
2 [1003040-65D  |SfLE % SR 1 8  [1003015-65D RELE S B R— B E R
VALVE MECHAN. COVER CYLINDER HEAD SUB-ASSEMBLY-WITH
CORE HOLE PLUG
3 1003050-52D TRATLIH O 5 4 BR ! 9 1003047-56D KELZIRE 13
ADD OIL COVER ASSEMBLY CYLINDER HEAD BOLT
4 1008602-56D ANALM&IER EN 1662 9 10 01181405 HPERERE H 2341 9
-F-M 6 X 75- 10.9-ZNAL-A -B15X18-FE/ZN12C
HEXAGON BOLT CLAMPING BUSH
EN 1662-F-M6X75-10. 9-ZNAL-A H 2314-B15X18-FE/ZN12C
5 1003042B65D  |[HHHE—SEIHEEH ! 1003090B65D SEHER (1) -3 1
VALVE MECHAN. COVER GASKET CYLINDER HEAD GASKET (1 HOLE)
6 1003061-56D |FERE—SH% ! 1003090-65D SEHBER Q7)) % 1
SUSPENSION PLATE 1 CYLINDER HEAD GASKET (2 HOLE)
7 1023614-52D |75k M4 EER EN 1662 3 1003090A65D RELEEK (3F) %% 1

-F-M10X25-10.9-ZNAL-A
HEXAGON BOLT
EN 1662-F-M10X25-10. 9-ZNAL-A

CYLINDER HEAD GASKET (3 HOLE)

11




1000953-2099/00

] s it

G}
[

nifE 1

R

EU STANDARD GENMAN QUALITY

&S

)

v

~EE3 ARiLE
FIG.3 CYLINDER HEAD

12



5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

4. ph#h % %L CRANKSHAFT AND BEARING

g | FM45 TR HE g EHS TR HE
FIG. |PART NO. PART NAME QTY. FIG. PART NO. PART NAME QTY.
1005020—-32E i 2 R
1 CRANKSHAFT (WITH GEAR) 1
1005031-32E i IE A A 0
2 |(BA7ER B Included in) |[TOOTHED GEAR 1
1005033-56D kR
3 (L& #E M AN Included in) |FLYWHEEL FLANGE 1
1005081-56D b EHT
4 UPPER MAIN BEARING LINER|5
1005082-56D T EHTL
5 LOWER MAIN BEARING LINER|5
1005086-56D el Y
6 UPPER THRUST WASHER 2
1005087-56D Tik#ER
7 LOWER THRUST WASHER 2
6205-2Z & GB/T 276 6205-2Z
8 GEAR GB/T 276 6205-27 1

13




DEUTZ @ EU STANDARD GENMAN QUALITY R PHARAE A ] 5 5 1000953-2099/00

AEE 4 R 3R

FIG.4 CRANKSHAFT AND BEARING
14



5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

5. JEF K75 ZE S A CONNECTING ROD/PISTON

e (B4E FHLFR K& e B4 LR HE
FIG. [PART NO. PART NAME QTY. FIG. [PART NO. PART NAME QTY.
1 ENRTIEAH TEE (RAE S AFH)
1004901-65D CONNECTING ROD SET 1 8 1004016B32E PISTON 4
(A% HAEH) 9 TEEIFH AR
1004040-56D CONNECTING ROD 4 1004025A36E PISTON RING SET 4
0428 8314 ey NS S 1004026-36E EE%F
2 (B&7E SN Included in)|SMALL END BUSH 4 TOP COMPRESSION RING 1
ETIER 1004027A56D R4
3 1004067-56D BIG END BOLT 8 MIDDLE COMPRESSION RING
LEFFHBL 1004035-36E HAEWIF
4 1004058-56D UPPER BEARING SHELL 4 OIL CONTROL RING
6 11004021-56D PISTON PIN 4
FLA B 14 P
7 |1004628-56D CIRCLIP 8

15




DEUTZ @ EU STANDARD GENMAN QUALITY KRR e A ] 5 5 1000953-2099/00

AERES EMNRIEELSK
FIG5 CONNECTING ROD/PISTON
16



5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

6. KHE5IF M L FLYWHEEL WITH GEAR RIM

g |EHS FHBR HE e F45 TR HE
FIG. |PART NO. PART NAME QTY. FIG. PART NO. PART NAME QTY.
1 1005115-70D KRR
FLYWHEEL (WITH GEAR RIM)|1

1005116-70D %

(B BAA Included in) FLYWHEEL 1

1005117-52D W1 #
2 |(AEA% Includedin)  |GEAR RIM 1
5 KRR

1005121-70D

HEXAGON BOLT

10

17



DEUTZ @ EU STANDARD GENMAN QUALITY KRR e A ] 5 5 1000953-2099/00

AEE 6 KRG
FIG.6 FLYWHEEL WITH GEAR RIM
18



DEUTZ @ EU STANDARD GENMAN QUALITY Wi AR v A ] it o 1000953-2099/00

7. R K imiESE PULLEY/VIBRATION DAMPER

e |EHS FHBR HE we 45 FHBK HE
FIG. [PART NO. PART NAME QTY. FIG. [PART NO. PART NAME QTY.
EHLEY IS0 8752
-5X14-ST
1 TR B 2 7 STRAIGHT PIN ISO 8752
1005040-56D VIBRATION DAMPER 1 0112 5637 -5X14-ST 1

FIEREES H 2341

8 ~B13X10 —FE/ZN12C
2 MR- R A I R 2 CLAMPING BUSH H 2341
1005037-52D TORX-HEAD BOLT 4 0117 4180 ~B13X10-FE/ZN12C 1
3 MRS H 2341
~B18X24-FE/ZN12C
CLAMPING BUSH H 2341
0118 1404 ~B18X24-FE/ZN12C 1
B i S0 i
4 11005053-65D PULLEY 1
i RR-FEEEE
1005051-65D LOCK WASHER 1
6 ANARMEZIER EN 1662

—-F-M10X20-10. 9-A4C
HEXAGON BOLT EN 1662
1005639-30D —F-M10X20-10. 9-A4C 3

19




DEUTZ @ EU STANDARD GENMAN QUALITY KRR e A ] 5 5 1000953-2099/00

ARE T R KRR
FIG.7 PULLEY/VIBRATION DAMPER
20



EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

8. S ITHL#I VALVE TRAIN (1)

w5 | BT TR HE w5 | B 5 TR HE
FIG. |PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
<3
1 1007050-56D HEAT AR 8 7 |F04292209 BRI 8
PUSH ROD SNAP RING
1007626-52D P45 DIN 471-21X1, 2
9 1007061-56D B 8 N AR
TAPPET 8 (BEESHA CIRCLIP DIN 471-21X1, 2 8
Included in)
INAS U H 2032-HBM 8X
:1 f" ??%iiﬁ . 1007143-52D N
- 6.07 . v /N R
1007601-56D 5 ) 8
3 HEXAGON BOLT H 2032-HBM 8X 45— g |BFE aﬁk g HEXAGON NUT
Included in)
8. 8- —INAL-A
X F03365861 X
F04285532 BB KR (77 SR o |Earame TEIRE g
4 ROCKER ARM BRACKET ASSEMBLY _ ADJUSTING SCREW
Included in)
F04195928 ST R (/) ) F04285533 BB RAm e R () B
(L& 7E S A Included in) [ROCKER ARM BRACKET 11 ROCKER ARM BRACKET ASSEMBLY
F04289278 SIRE 8 F04285534 BERBEXE () B
5  |(fu&E R Included in) [ROCKER AR 12 ROCKER ARM BRACKET ASSEMBLY
6  |F04290034 M 8 13 1007021-56D AIRER 8

THRUST WASHER

COMPRESSION SPRING

21




EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

8. S ITHL#I VALVE TRAIN (2)

w1245 FH2HK ¥E e E45 FHLH ¥E
FIG. [PART NO. PART NAME QTY. FIG. PART NO. PART NAME QTY.
/::‘ 2
14 02108102 IR 16
VALVE COLLET
. /_—‘A\
15 |F04284042 B 4
INLET VALVE
—
16 [F04284043 HE 4
OUTLET VALVE
—
17 [F04290033 IR 8
SPRING CAP
= By
18 [1007034-56D Atbagaliinl 8
VALVE GUIDE OIL SEAL
1007081-56D (H.&7E. B/ [T A
19 lincluded in) INLET VALVE SEAT INSERT
1007082-56D (& 7EL R [HES BB 4
20 lincluded in) OUTLET VALVE SEAT INSERT

22



1000953-2099/00

A8 AIHHM
FIG.8 VALVE TRAIN

VN

23



EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

9. ECHHE AR L) R S5 CAMSHAFT/GEAR TRAIN

w1245 FH2F5 HE g EHT FHLH HE
FIG. [PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
1006022-30D
™ A0 R R 6 W
1006010-32E S TE R 5
CAMSHAFT (WITH GEAR) (B é.ﬁkw PARALLEL PIN
. Included in)
1006020-32E il 1
CAMSHAFT GEAR
1006016-65D kil 1
CAMSHAFT
2 |1006028A56D AR Ceiti) 1
BEARING BUSH
3 |1006024A56D ARERES 4
BEARING BUSH
1006050-52D COMPRESSOR RIVE GEAR 1
(WHIT BUSH)
— e gpores
4 11006051-52D S U
BUSH
1006061-52D ki Al
ATR COMPRESSOR DRIVE GEAR
5  [1006071-52D Eise-Fh IR R

POWER STEERING PUMP GEAR

24




DEUTZ @ EU STANDARD GENMAN QUALITY KRR e A ] 5 5 1000953-2099/00

| —

AEE 9 Dtk R RS
FIG.9 CAMSHAFT/GEAR TRAIN
25



EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

10 #EHES 54 CHARGE AIR PIPE/EXHAUST PIPE (1)

e |EHS FHBR HE e 1245 TR HE
FIG. [PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
1008024-56D [} 1 5 INA RSB EN 1662
CONNECTING PIPE -F-M 6 X 75— 10.9-ZNAL-A
1008602-56D
HEXAGON BOLT 4
EN 1662-F-M 6X7510. 9-ZNAL-A
. ANAL NS IER EN 1662 2 6 INF Sk 28 EN 1662 4
-F-M 8 X100~ 10.9-ZNAL-A -F-M 6 X 95— 10.9-A4C *
3750611-56D 1003631-52D
HEXAGON BOLT EN 1662-F-M 8 X100- HEXAGON BOLT EN 1662
10. 9-ZNAL-A -F-M 6 X 95— 10. 9-A4C *
L00s028-56p | IS IERIRE 2 7 |1008015-84D RERBE B 1
HEXAGON BOLT EXHAUST PIPE
2 1008023-84D  [HESEE 1 8  |1008042-65D HSEE 1
ELBOW PIPE EXHAUST PIPE
3 3750611-56D  [ANFAkMEIER EN 1662 2 9  |1008046-52D NI -HER B 8
-F-M 8 X100- 10.9-ZNAL-A HEXAGON NUT
HEXAGON BOLT EN 1662-F-M 8 X100—
10. 9-ZNAL-A
4 ]1009626-52D  |/NAAkM&EERE EN 1662 2 10 |1008063A52D P —HR S 8

-F-M8X35-10.9-ZNAL-A
HEXAGON BOLT
EN 1662-F-M8 X3510. 9-ZNAL-A

PLAIN WASHER

26




EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

10« 3EHES B4 CHARGE AIR PIPE/EXHAUST PIPE (2)

w5 | BMH5 T2 HE wes E45 LK e
FIG. |PART NO. PART NAME QTY. FIG. PART NO. PART NAME QTY.
11 [1008073-52D B 8
SPACER SLEEVE
12 |04259760 HeS b B g 8
STUD
13 |1008044-52D  |#dfE—HES S 4
EXHAUST PIPE GASKET
14 |1008017-56D  |#3F —# U 4
CHARGE AIR PIPE GASKET
15 |3750131-56D TR S 1

GASKET

27



DEUTZ @ EU STANDARD GENMAN QUALITY Wi AR v A ] it o 1000953-2099/00

AEE 10 #HHSEE
FIG.10 CHARGE AIR PIPE/EXHAUST PIPE
28



5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

11. WES. VR R EVLAR )R 0IL PAN/ DIPSTICK GUIDE PIPE / DIPSTICK

s (F45 TR HE e FH5 TR HE
FIG. |PART NO. PART NAME ory. | [FIG. PART NO. PART NAME Q1Y
TH RS 5 5 1 JBh R 22 1
1009010A84D 6 |1009022-56D
OIL PAN ASSEMBLY SCREW PLUG BLOCK
1 .
Vi) - B 1
1009012A84D 7 Q72320
OIL PAN GASKET
xR 1 JISL e R E 1
o |car2316 g |1009021-56D
GASKET SCREW PLUG SEAT
1009050-g4p [ LR SUEE 1 0072330 - :
3 DIPSTICK-GUIDE PIPE ASSEMBLY 9 GASKET
. |1009070-gap  [VLERARITER 1
DIPSTICK
Nk MR EN 1662 929
~F-M8X25-LG2, 5-10. 9-ZNAL-A
5 |Q1840825TF36  [HEXAGON BOLT

EN1662-F-M8x25-LG2, 5-10. 9-ZNAL-
A

29




EU STANDARD GENMAN QUALITY

bR IE 7 [ o

1000953-2099/00

AEE L HER
FIG.11 OIL PAN
30




EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

12, WlLiWeEESE OIL SUCTION PIPE

w1245 FH/K HE e E64T FH2F5 HE
FIG. [PART NO. PART NAME QTY. FIG. PART NO. PART NAME QTYy.
1 |3509646-52p  |[7SAASkIMZERAR EN 1662 2

—F-M8X16-LG2, 5-10. 9-ZNAL-A

HEXAGON BOLT

EN1662-F-M8X16-1G2, 5-10. 9~ZNAL~

A
2 |1010010a84p  |WLIMIHERER SRR 1

OIL SUCTION PIPE ASSEMBLY
3 |1010018-52p  [EEFEfE-HIMUEER 1

GASKET
4 |1010627-52D  |/SAISkTiZRERAE EN 1662 2

—F-M8X55-10. 9-ZNAL-A
HEXAGON BOLT
EN 1662-F-M8x55-10. 9-ZNAL-A

31



EU STANDARD GENMAN QUALITY WRIMFR e o ] &, 5

1000953-2099/00

~EE 12 HlmgEss
FIG.12 OIL SUCTION PIPE
32



EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

13. HliHZE OIL PUMP

e)
FIG.

3
PART NO.

FHBK
PART NAME

&
QTY.

s 45 T
FIG. PART NO. PART NAME

HE
QTY.

1011015-65D

I 3 A AR
FRONTCOVER-OTLPUMP

1

1011011-56D

EEaE
GASKET

0118 1406

BEPERES H 02341
-B11X8-FE/ZN12C
CLAMPING BUSH H 02341
~B11X8-FE/ZN12C

1009626-52D

NAL MG EER EN 1662
~F-M8X35-10. 9-ZNAL-A
HEXAGON BOLT

EN 1662-F-M8x35-10. 9— ZNAL-A

12

33



EU STANDARD GENMAN QUALITY R AR 7HE 7 ]t )i

1000953-2099/00

REE 13 HHE
FIG.13 FRONTCOVER-OILPUMP

34



5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

14. HLiMJETS 2% SPIN-ON OIL FILTER

w1245 FH/K HE e E64T FH2F5 HE
FIG. [PART NO. PART NAME QTY. FIG. PART NO. PART NAME QTYy.
1 |1012010452p0  |[BLIHIEIE A & AR 1

SPIN-ON OIL FILTER

35



DEUTZ @ EU STANDARD GENMAN QUALITY R PHARAE A ] 5 5 1000953-2099/00

AEE 14 HlhEEeS
FI1G.14 SPIN-ON OIL FILTER
36



EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

15+ JHIS4) BS5¢ PRESSURE REGULATOR

w1245 FH/K HE e E64T FH2F5 HE
FIG. |PART NO. PART NAME QTY. FIG. PART NO. PART NAME QTY.
0Q2180620TF36 |7~ F AL SLERAT 2
CHEESE HEAD SCREW
1 1014621-52D SEHPE IS0 7092-6-140HV-A4C 2
PLAIN WASHER
1SO 7092-6-140HV—AAC
2 |1014015-30p [ BB 1
PRESSURE REGULATOR
3 [1014016-520 [|BREE —[EIH 1

RUBBER SLEEVE

37



DEUTZ @ EU STANDARD GENMAN QUALITY R PHARAE A ] 5 5 1000953-2099/00

A~EE 15 WA S5
FIG.15 PRESSURE REGULATOR
38



EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

16+ H 4 F638 XUE B VENT-PIPE

w5 | EHS FMHAHK HE w5 FEH5 =L S HE
FIG. [PART NO. PART NAME QTY. FIG. PART NO. PART NAME QTY.
1 CQ67635B 2 FEHE DIN 3021-A-29X15 1

SPRING CLIP DIN 3021-A-29X15
9 1014013-52D FEERE H 3407-B1-22X 29X 50 1

RUBBER HOSE H 3407 -B1-22X 29X 50
3 CQ67635B 2 FEHE DIN 3021-A-29X15 1

SPRING CLIP DIN 3021-A-29X15
4 |1014020-D265 |EREEK 1

VENT-PIPE

39



DEUTZ @ EU STANDARD GENMAN QUALITY R PHARAE A ] 5 5 1000953-2099/00

~EE 16 HiEERXNE R
FIG.16 VENT-PIP
40



5. D

EU STANDARD GENMAN QUALITY WRIM PRI 7 1] 5
17. Bl #1288 OIL COOLER(1)

1000953-2099/00

WS | 245 AR HE| |5 |EHS AR BE
FIG. |PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
! 1013035A65D  |HLIM A E1 28 &K 1 6 1013621-52D  |%F 3 DIN 7603-A18X22-CU 1
0IL COOLER SEALING RING DIN 7603-A18X22-CU
) 1009619-52D (A Ak M iEe: EN1662 7 7 01118700 FHH DIN 7603-A16X20—CU 1
-F-M8X20-LG2, 5-10. 9-ZNAL-A (Ffk BB AE |SEALING RING DIN 7603-A16X20—CU
HEXAGON BOLT EN1662 Included in)
~F-M8X20-LG2, 5-10. 9-ZNAL-A
3 04254804 PLH W H S8 % 8 2 8 01138667 #E2E DIN 908-M16X1, 5-ST-A4C 1
(RS RRE S |0IL COOLER  SEAL (BB RS |SCREW PLUG
Included in) Included in)  |H2812-908- M16X1, 5-ST-A4C
4 01143364 ISR BHE EN 1662 3 9 01180290 B H 2927- 20 X 2,5 -EPDM-6-70 1
(R B RAEE |-F-M8X80-10. 9-ZNAL-A (FEBRAE |0-RING H 2927- 20 X 2,5 ~EPDM-6-70
Included in) HEXAGON BOLT EN 1662 Included in)
~F-M8X80-10. 9-ZNAL-A
5 1013617-52D |42 SE H2812-908 1 10 04906092 BEE 1
-M18X1, 5-ST-A4C-PRES0 (BB SE [FLANGE
SCREW PLUG Included in)
H2812-908-M18X1, 5-ST-A4C-PRE80

41




EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

17. HLyh¥A#128 OIL COOLER (2)

g | FM45 FHABFR HE g (BHS TR HE
FIG. |PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
1 [|01181433 7k 448 # HEXAGON BOLT EN|2 g [01181431 INH LM S 42 HEXAGON BOLT 5
(B EREE  |1662-F-M8X20-LG2, 5-10. 9-ZNAL-A (kRS EN 1662-F-M8X50-10. 9-ZNAL-A
Included in) Included in)
1o 01118760 L DIN 7603-A26X31-CU 1 g [04254443 BAE (JEEHREL LD 1
(AR SRS [SEALING RING DIN 7603-A26X31-CU (B RREE SCREWED BUSH
Included in) Included in)
13 [|01148158 B2 22 DIN 908-M26X1, 5-ST-ZNAL-A |1 g0 |04254442 BaE (EEHRELB 1
GRAESRRAEE  |SCREW PLUG (FRERRAE SCREWED BUSH
Included in) DIN 908-M26X1, 5-ST-ZNAL-A Included in)
14 |04254754 P ¥ 40135 55 168 1) 5 1 gy [0117 2112 o H 2358 - AM10X1X 10 1
(AR SRS |BY-PASS COMPONENT (EhERAEE THREADED INSERT
Included in) Included in)
15 -(FAEEREE |RERSK 1 g |3509643-52D 5 DIN 7603-A10X13, 5-CU 1
Included in) PRESSURE LIMITING VALVE ASSEMBLY SEALING RING DIN 7603-A10X13, 5-CU
16 |0425 4803 TR B 1 g3 [1013646-52D 4% 2 DIN 908-M10X1-ST-ZNAL-A 1
(FAk S AE  |COOLER BOX SEAL SCREW PLUG
Included in) DIN 908-M10X1-ST-ZNAL-A
17 |0429 9501 PLIH A £) 38 55 44 SR T 1 1 24 |1160450-41E EEE B 1
OIL  COOLER  BOX  FASTENINGS CONNECTION PIPE ASSEMBLY
ASSEMBLY

42




1000953-2099/00

] s it

G}
[

nifE 1

R

EU STANDARD GENMAN QUALITY

&S

)

v

LM
—

AEE LT HLsR R
FIG.17 OIL COOLER

43



5. D

EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

18+ fiyh &4t FUEL SUPPLY SYSTEM (1)

WS |ZHS FHLLFR HE W5 |24 EHLFR HE
FIG. |PART NO. PART NAME QTY. FIG. [PART NO. PART NAME QTY.
1 1111020-52D BAPRIRBEAE SRR 4 ; 1112014-52D 5 B2 AR 8
ROLLER TAPPET CLAW
) 1111068B52D B BRI IR 4 8 1112619-52D NABELZIERH 2032 4
ADJUST SHIM ~HBM8X50-10. 9-ZNAL-A
TORX-HEAD BOLT
H 2032-HBM8X50-10. 9-ZNAL-A
3 02112707 BRI S 4 o 1104030A30D PRI AR E 2R S R (Y B ) 1
FUEL INJECT PUMP FUEL SUPPLY PUMP (WITH PULLEY)
4 1129010-56D ek iik=9 55 4 1o [1106252-56D FEER-RiamE 1
HIGH PRESSURE FUEL LINE CLAMPING ARM
. 1112010C32E 15 Y 2 K, 4 11 [|3754627-52D N SRR EN 1662 2
FUEL INJECTOR -F-M8X25-10. 9-ZNAL-A
HEXAGON BOLT
EN 1662-F-M8X25-10. 9-ZNAL-A
5 1112012-52D %V S 2 4 1o [1106609-52D SEHE, IS0 7092-7349-8, 4-ST-A4C |1
SEALING  RING FOR  FUEL PLAIN WASHER
INJECTOR IS0 7092-7349-8, 4-ST-A4C

44




EU STANDARD GENMAN QUALITY KR bR e A ] 5 o 1000953-2099/00

18+ fiyh &4t FUEL SUPPLY SYSTEM (2)

WS |ZHS FH AR HE w1245 FHAR HE

FIG. [PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.

13 |CQ1500825F36 ANALFHER 2 o0 |1104086-30D RS D IR 1
ISO 4017-M8X25-8. 8-ZNAL-A TRANSITION ADAPTER
HEXAGON BOLT
IS0 4017-M8X25-8. 8-ZNAL-A

14 [1106656456D W=/ H 3710 1 g1 |1104065-52D [ R 1R 1
~AVX 13X 1061LA-WA* PRESSURESTAT
V-BELT
H 3710-AVX 13X 1061LA-WA%

15 [|1104617-52D B4 DIN 7603-A14X20-CU 1 g9 |1104072-52D EIB:iEe 2D 1
SEALING RING DIN 7603-A14X20-CU BANJO FITTING

16 [1104048-52D B - AR R B Sk Ab 1 g3 |1104090-56D T B 1 B AR IR R B R A A 1
SEALING RING FUEL LINE

17 |1104647-52D 20824 H 3102-E10 M-ST-A4C 1 g4 [|1104092B30D Re\FHAE 4
HOLLOW SCREW SEALING RING
H 3102-E10 M-ST-A4C

18 |1104442-56D DR 1 g5 [1104086-56D PRHR R R IR E 1
HOLLOW SCREW THREADED SOCKE

g [1104694B30D  |HAREHLE 5 g6 |1104098-30D E DR -ERAR 4
SEALING RING HOLLOW SCREW

45




DEUTZ @ EU STANDARD GENMAN QUALITY KR bR e A ] 5 o 1000953-2099/00
18. fityh 48 FUEL SUPPLY SYSTEM (3)

w5 | BT FHEWR HE W EHS FHEWR HE

FIG. |PART NO. PART NAME QTY. FIG. [PART NO. PART NAME QTY.

o7 |0118 1764 B YR 2 [ A 8 g3 |1110017A56D V2R FLEER 1
COLLAR SCREW COVER

og |1104030B56D PR E SRR R 2R E 1 g4 |1010627-52D AR MZIR R EN 1662 5
OIL PIPE ASSEMBLY -F-M8X55-10. 9-ZNAL-A

HEXAGON BOLT EN 1662
—F-M8X55-10. 9-ZNAL-A

—

g9 |1104040B56D PRI BT BRI I8 2 AR R g5 |1129016-52D EHERE 4
0IL PIPE ASSEMBLY RUBBER SEAL

1002626-52D BZZE DIN 908-M14X1, 5-ST-A4C 1
SCREW PLUG DIN 908
-M14X1, 5-ST-A4C

3509644-52D 34 DINT603-A14X18-Cu 1
SEALING RING DIN7603-A14X18-Cu

30

g  [1110016-30D B 1
PLAIN WASHER

CQ1500812TF36  [NFkFIiER: IS0 4017 1
-M 8 X 12 - 10.9-A4C
HEXAGON BOLT IS0 4017
-M8X12-10. 9-A4C

32

46




A

EU STANDARD GENMAN QUALITY KRR e A ] 5 5 1000953-2099/00

8
7
5
6
g Nep K 21
s e ) - ,\. =
=] =
33

.
t 28 <
’\4
‘ ' ,._5! &
r= 7
0
9 N

REE 18 Ll RS

FIG.18 FUEL SUPPLY SYSTEM
47



5. D

EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

19. BRYMETE 2L SPIN-ON FUEL FILTER

wE | BHS TR HE e |BHE T FR HE
FIG. |PART NO. PART NAME QTY. FIG. [PART NO. PART NAME QTY.
TRV I TS A% R 1 INFERE 4
1117010A70D FUEL FILTER 4 |CQ34010TF36 HEXAGON NUT
. PRI B VS AR R R 1 P EE | 4
1117021A70D BRACKET 5 Q40310 COIL SPRING LOCK WASHER
PRI IR T AR UE T B K 1 HE| 4
1117050-70D FUEL FILTER CORE 6 Q40110 WASHER
=0 ER H 3102 2 1
~E10M-ST-ZNAL-A
2 1104647-52D ‘
HOLLOW SCREW H 3102 TR RRR
-E10M-ST-ZNAL-A 7 1117040-70D BRACKET ASSEMBLY
3 DIN 7603-A14X18-CU
3509644-52D 2
SEALING RING DIN 7603-A14X18-CU
3

1104048-52D

E S S AR LS RS

SEALING RING

48




DEUTZ @ EU STANDARD GENMAN QUALITY KRR e A ] 5 5

1000953-2099/00

L @QW‘L”!.\
"ﬂlhz'-"'@J

S |y

—
D

AEE 19 RHmIEES
FIG. 19 SPIN-ON FUEL FILTER
49




5. D

EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

20, 34K &4t TURBO CHARGER SYSTEM (1)

g | F45 FHABFR HE e |EH5 THLLFR HE
FIG. [PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
1 1118010-2099 (8 T %% 5 5k ) 7 1118633-52D  [/NFAUREE 1SO 4032 4
/A TURBO CHARGER -M10-21CRMOV57-ZNAL-A
HEXAGON NUT IS04032
-M10-21CRMOV57—-ZNAL-A
2 1118406-32E |Z=.00dE# DIN 7643-8 . 8 0113 8774 NFLERE IS0 4032 4
HOLLOW SCREW DIN 7643-8 -M8-24CRMO5V
HEXAGON NUT 1504032
-M8-24CRMOV57
3 1104694-30D |5 $HH4 DIN 7603 0 9 3509644-52D  |#F3}# DIN 7603-A14X18-CU 2
-A 12 X 15,5 -CU SEALING RING DIN 7603-A14X18-CU
SEALING RING DIN 7603—-A12X15. 5—CU
4 1118060-41E (34 s 283t v & 2 1 10  [3509642-52D  |ZF.0EH2 H 3102-D10M-ST-ZNAL-A 1
LUBRICATING PIPE FOR TURBO CHARGER HOLLOW SCREW
H 3102-D10M-ST-ZNAL-A
5 1118043-84D [#F-HES BE 1 11 |0114 8097 XCLEEAE DIN 000939 4
PLAIN WASHER -M8X22-21CRMOV57V
STUD DIN 939-M 8 X 22 -21CRMOV 57V
6 1118041A41E [HER BB 1 12 [1118684A52D |+ H 2927-20,5 X 4-FPM-1-70 |1

EXHAUST PIPE

O-RING H 2927-20,5 X 4-FPM-1-70

50




EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

20, 4K &4t TURBO CHARGER SYSTEM (2)

g | FM45 FHABFR HE g (BHS TR HE
FIG. |PART NO. PART NAME QTY. FIG. [PART NO. PART NAME QTY.
13 |1118051-30D [} FE 5% [BIME EAL8 1 19 |1118079-65D R kEgr =Yy .
RETAINER GASKET
14 [3509646-52D  [NFAkMEFUERE EN 1662 1 JA1002-52D-3 R H 699 0
-F-M8X16-LG2, 5-10.9-ZNAL-A 20 -DEUTZ DW 72-250ML
HEXAGON BOLT EN1662 SAFETY/LOCK. AGENT H 699
—-F-M8X16-10. 9-ZNAL-A -DEUTZ DW 72-250ML
15 |1118070-41E |4 28 (=] & & Ak 1 21 |1118605-52D BRER 1
LOWER OIL RETURN LINE H2860-A28-ST-FE/ZNPHR
CORE HOLE PLUG H 2860
~A28-ST-FE/ZNPHR
16 |1118101-84D |k 3es7ae 1 - 3509644-52D o E 1
BRACKET DIN 7603-A14X18-CU
SEALING RING DIN 7603-A14X18-CU
17  |CQ1460820TF36 |4HE&igte 3 23 |1118641-52D B2 22 DIN910-M14X1, 5-ST-ZNAL-A |1
HEXAGON BOLT WASHER ASSEMBLY SCREW PLUG
DIN910-M14X1, 5—ST-ZNAL-A
18 [3602666-30D  [/NFAkMZREEAE EN 1662 0

-F-M 6 X 20- 10. 9-ZNAL-A
HEXAGON BOLT EN 1662
-F-M 6 X 20— 10. 9-ZNAL-A

51




DEUTZ @ EU STANDARD GENMAN QUALITY R PHARAE A ] 5 5 1000953-2099/00

~EE 20 BERS
FIG.20 TURBO CHARGER SYSTEM

52



EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

21, Hi7K% HOUSING (1)

g | FM45 FHABFR HE g (BHS TR HE
FIG. [PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
1303617-30D 5B H 002927 —-48X5-EPDM-6-70 |2 1306051-52D o 1
1 0-RING H 002927 —48X5-EPDM-6-70 0-RING
1303016-30D EBE 1 1303023-56D RS E 1
2 CONNECTION PIPE 8 OUTLET/EXH. BRANCH
1303011-56D HHKE 1 1013616-52D INA Sk M2k HEHE EN 1662 2
HOUSING -F-M8X50-10. 9-ZNAL-A
3 9 HEXAGON BOLT EN 1662
~F-M8X50-10. 9-ZNAL-A
1303018-56D B 1 1303643A52D {R¥5% H 2870-G50X3-LDPE-GE 2
4 SEALING RING 10 CAP H 2870-G50X3-LDPE-GE
1307639-52D ] 1 1303612-56D 3% H 2870-F1- 5 X25,4 -POS - NF|1
5 DIN 7603-A16X20—-CU 11 CAP H 2870-F1- 5 X25,4 -POS - NF
SEALING RING DIN 7603-A16X20-CU
1307041-52D Bk 1 1303614-56D 222 DIN 7643- 8 1
6 JOINTS 12 HOLLOW SCREW DIN 7643- 8
1306010B52D VB2 SRR 1 1104694-30D FEH DIN 7603-A 12 X 15,5 - CU|2
THERMOSTAT ASSEMBLY 13 SEALING RING
7 DIN 7603-A 12 X 15,5 -CU
1306015B52D VR A% 7 e i 1 1303031-56D BBk 1
THERMOSTAT 14 JOINTS

53




5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

21, Hi7K% HOUSING (2)

ws (45 FHLR HE wes E4S FHLZIR BE
FIG. |PART NO. PART NAME QTY. FIG. PART NO. PART NAME QTY.
1303613-56D A2 DIN 931 4
-M10 X 85 —10. 9-ZNAL-A
15

HEXAGON BOLT DIN 931-
M10 X 85 —10. 9-ZNAL-A

16

JA1118-52D-1

AR
SAFETY/LOCK. AGENT

54



DEUTZ @ EU STANDARD GENMAN QUALITY Wi AR v A ] it o 1000953-2099/00

AEE2L HAKE
FIG.21 HOUSING
55



EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

22 7KZR )= i COOLANT PUMP

g | FM45 FHABFR HE g | BHS F Ml HE
FIG. |PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
3724612-30D INFIERE 1307014-56D EHE 1
EN 1662-F-M8X12-LG 2, 5-10. 9-A4C |3 GASKET
1 HEXAGON BOLT 7
EN 1662-F-M8X12-LG 2, 5-10. 9-A4C
1307042A56D Jiodsie 1 1307639-52D FE3 . DIN 7603-A16X20—-CU 1
2 PULLEY 8 SEALING RING DIN 7603-A16X20-CU
3509646-52D NA Sk G UEAR EN 1307611-56D ¥2%E DIN 908-M16X1, 5-ST-A4C 1
1662-F-M8X16-LG2, 5-10. 9-ZNAL-A |3 SCREW PLUG
3 HEXAGON BOLT EN 9 DIN 908-M16X1, 5-ST-A4C
1662-F-M8X16-LG2, 5-10. 9-ZNAL-A
1307036-56D IKE R 1
4 COOLANT PUMP PULLEY
1009626-52D PNA Sk B EN 1662 6
-F-M8X35-10. 9-A4C
5 HEXAGON BOLT EN 1662
~F-M8X35-10. 9-A4C
; 1307010A56D Y\ € ¥5Y59 1

COOLANT PUMP

56




EU STANDARD GENMAN QUALITY WRIM PRI 7 1] 5

1000953-2099/00

£,

24 “{, i
M-8 /@Lﬁe
)

REE 22 KEBK
FIG.22 COOLANT PUMP
57



5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

23+ B /1% W7 POWER STEERING PUMP

g |EHS FHBR HE e F45 TR HE
FIG. |PART NO. PART NAME QTY. FIG. PART NO. PART NAME QTY.
1 3407010-52D I EmERT AR AR |1

POWER STEERING PUMP
) 3407602-52D %4} B H 2927-82X4-NBR-1-70|1

0-SEAL

H 2927-82X4-NBR-1-70
3 1112619-52D AL 8 H2032 3

—HBM8X50-10. 9-ZNAL-A
TORX-HEAD BOLT H2032
—HBM8X50-10. 9-ZNAL-A

58



1000953-2099/00

EU STANDARD GENMAN QUALITY R AR 7HE 7 ]t )i

~EE23 FHAERE
FIG.23 POWER STEERING PUMP
59



5. D

EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

24, PTO-B

e)
FIG.

3
PART NO.

T
PART NAME

&
QTY.

% EHE
FIG. PART NO.

TR
PART NAME

&
QTY.

3407651-52D

BEERH T11
-B50 FE/ZN12C
CORE HOLE PLUG H 711-B50 FE/ZN12C

1

3509643-52D

#3H DIN 7603
-A10X13, 5-CU

SEALING RING DIN 7603
-A10X13, 5-CU

3407021-52D

YR
SCREW PLUG

3407618-52D

= EUBET GB77-M10X15-45
HDIN 913-M10X15-45H

SET SCREW GB77-M10x15-45H
DIN 913-M10X15-45H

JA1002-52D-2

EHAE H 699

-DEUTZ DW 72-50ML
SAFETY/LOCK. AGENT H 699
-DEUTZ DW 72-50ML

60




A

EU STANDARD GENMAN QUALITY KRR e A ] 5 5 1000953-2099/00
/|
/o
a
A
7N /
// ™

,“ \
W\\\w /' ~
" /7 )ﬁk :
N1 A
i’/ /// / /% F N ’
} SN
S92 W

REE 24 PTO-B
FIG.24 PTO-B

61



5. D

EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

25. S E4EHL AIR COMPRESSOR (1)

ws (45 FHLZIR HE wE |1E5S FHLR HE
FIG. [PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY
ZEM H 3102
1 3 =D 7 -
IR B 50 B 7 e DL A R D10M-ST-ZNAL-A
1006050-52D COMPRESSOR DRIVING GEAR 1 3509642-52D 1
HOLLOW SCREW
(WHIT BUSH)
H 3102-D10M-ST-ZNAL-A
0 PR
2 R 8 B34 DIN 7603-A14X18-CU
H2927-120X3, 15-MVQ-1-50
3509622-52D O-RING 1 3509644-56D SEALING RING 2
DIN 7603-A14X18-CU
H 2927-120X 3, 15-MVQ-1-50
=5 KY TE Y AS
3 3509001A52D = URARAL 1 9 3509045-56D YRR 1
ATR COMPRESSOR LUBRICATION PIPE
NAk SRS 10
DIN 933-M10X30-10. 9-ZNAL-A WESEA 0 245} ]
4 CQ1501030TF36 3 CQ7341170F BUETF 0 BB 1
HEXAGON BOLT 0 RING
DIN 933-M10X30~10. 9~ZNAL-A
22 00B R DIN 7643-6-4-A3L .
5 LR 11 VAY: Ll 33
3509641-52D HOLLOW SCREW 1 CQ35318 1
FLAT HEXAGON NUT
DIN 7643-6-4-ZNAL-A3L
BB} DIN 7603-A10X13, 5-CU
6 > SL— N
3509643-52D SEALING RING 2 19 |3509076-84D it 1

DIN 7603-A10X13, 5-CU

AIR OUTLET ELBOW

62




5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

25. S E4EHL AIR COMPRESSOR (2)

w1245 FH2FR HE e E4T FH2F5 ¥E
FIG. [PART No. PART NAME QTY. FIG. PART NO. PART NAME QTY.
BR
13 [cq72330 R 1
SEALING RING
Ty 24
14 |ssoozsi-glg  [E VEREURAAL 1
ATR INLET JOINT
FEHHELH 699
DEUTZ DW 72— 250 ML
15 |JA1002-52D-3 1
SAFETY/LOCK. AGENT H 699
“DEUTZ DW 72-250ML

63



1000953-2099/00

R E

EU STANDARD GENMAN QUALITY

=& 25-1 EEEHN
FIG.25-1 AIR COMPRESSOR

N

64



EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

25. S E4EHL AIR COMPRESSOR (3)

e 12T FHLFR HE we E5T FHLZR HE
FIG. [PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
1 B4 DINT603-A16 X 22—Cu 8 B4 DINT603-A16X22—Cu
3509623-56D SEALING RING 3 3509623-56D SEALING RING DIN7603 1
DIN 7603-A16X22-Cu ~A16X22-Cu
; 7603-A26X31-CU
2 3509058-56D & 1 9 1013633-52D bk 2
BUSH SEALING RING 7603-A26X31-CU
3 XL EER H 3103-A12M-A4C 10 2208 H3102-D22M-ST-A4C
3509628-56D DOUBLE HOLLOW SCREW 1 3509637-52D HOLLOW SCREW H3102 1
H 3103-A12M-A4C ~D22M-ST-A4C
Bxbf . DINT603-A16%X22—Cu
4 SHL F21 11
3509030-65D ALK 0 R 3509623-56D SEALING RING DIN7603 2
COOLANT INLET LINE SUB-ASSEMBLY
~A16X22-Cu
5 WG DIN 3017-A-12-22X9-W1-2 19 220088 H 3102-D12M-ST-A4C
CQ67625 HOSE CLAMP 2 3509659-52D HOLLOW SCREW H3102 1
DIN 3017-A-12-22X9-W1-2 ~D12M-ST-A4C
S H 3401-A12X19X50 22 R ALET Bl KA &
6  |3509647-52D Rigs 13 3509035-56D 2 LA AR B 1
RUBBER PIPE H 3401-A12X19X50 FRONT COOLANT RETURN LINE
BBk DIN3901
7 14 = NG B E SR

3509666—-30D

-L 12A-M-ST-A4C
JOINTS DIN3901-L 12A-M-ST-A4C

3509060-56D

REAR COOLANT RETURN LINE

65




DEUTZ @ EU STANDARD GENMAN QUALITY KR bR e A ] 5 o

1000953-2099/00

12

REE 252 EEEHNE)
FIG.25-2 AIR COMPRESSOR (2)
66



5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

26, HH}S RS ALRREE % 2R 354> SENSOR AND CABLE HARNESS WITH FEUP SYSTEM (1)

e |4 FHHARK ¥E| |5 |FEHS Fhax HE

FIG. |PART NO. PART NAME QTY. FIG. |[PART NO. PART NAME QTY.
AR o B A AR AR HAUEABEA RS RS

1 [04194021 1 7 |3602106-30D 1
TACHO-CAMSHAFT GUARD PLATE
BRI BB H2091-912 oSl M HERE EN 1662
-M6X16-8.8-OELG-MK-1,5D-RT

' -F-M6X20-10.9-ZNAL-A

2 |01180254 CHEESE HEAD SCREW 1 8  |3602666-30D HEXAGON. BOLT 1
H2091-912-M6X16-8. 8-0ELG-MK-1, 5
D-RT EN 1662-F-M6X20-10. 9-ZNAL-A
BB E R B A

3 04199809 1 9  3602107-30D 1
TEMPER. TRANSMITTER RUBBER STOP
FH DIN 7603-A26X31-CU VLA IR R 4

4  [1013633-52D 10 |04199809 1
SEALING RING DIN 7603-A26X31-CU TEMPER. TRANSMITTER
7 AIRR P A R PR SR B A o B A% TRl A BB S 42

5  [3602116-30D 11 |3602121-56D 1
TRANSITION ADAPTER CRANKSHAFT TACHO BRACKET
B SR AR R AR B

6 04194078 1
TEMPERATURE/PRESSURE SENSOR

67




5. D

EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

26, HH}S ARG ALRREE % 2R 354> SENSOR AND CABLE HARNESS WITH FEUP SYSTEM (2)

e)
FIG.

3
PART NO.

TR
PART NAME

&
QTY.

s FHS
FIG. PART NO.

T2
PART NAME

HE
QTY.

12

3602601-56D

7N F BB -H2091-1662
-F-M6X30-10.9-ZNAL-A-MK
HEXAGON BOLT H2091-1662
—-F-M6X30-10. 9-ZNAL-A-MK

13

04199447

By o7 BB A JRG A A AR
CRANKSHAFT TACHO

14

01180254

WEAE- IR B E A H2091-912
-M6X16-8.8-OELG-MK-1,5D-RT
CHEESE HEAD SCREW
H2091-912-M6X16-8. 8—OELG-MK-1, 5
D-RT

15

3724020-2099/B

RENHLER R B
CABLE HARNESS

68



GENMAN QUALITY R AR 7HE 7 ]t )i

1000953-2099/00

AR 26 BIERGEIRE RLRE D
FIG.26 SENSOR AND CABLE HARNESS

69



EU STANDARD

GENMAN QUALITY

W ARHE I b o

1000953-2099/00

27. #3HL STARTER

ws (45 FHLFR HE W EHT FHLR HE
FIG. |PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
Nk GIER
LR EN 1662-F-M8X50-10. 9-ZNAL-A
1 3708010CD129 LR K 1 6 1013616-52D
STARTOR HEXAGON BOLT
EN 1662-F-M8X50-10. 9~ZNAL-A
Ak S g
EN 1662-F-M10X38-10. 9-ZNAL-A
INFEEE 1SO 4032-M8-8-A4C
2 1308626-52D HEXAGON BOLT 3 7 |CQ34008TF36 2
HEXAGON BOLT ISO 4032-M8-8-A4C
EN 1662-F-M10X38-10.9
~7NAL-A
3 3708025-602 LR 1
GUARD PLATE
VAV B Yk LY
EN 1662-F-M8X12-1G2, 5-10. 9-A4C
4 3724612-30D 3
HEXAGON BOLT
EN 1662-F-M8X12-1.G2, 5-10. 9-A4C
VAY::ESE {:vid
EN 1662-F-M8X25-10. 9-ZNAL-A
5 3754627-52D

HEXAGON BOLT
EN 1662-F-M8X25-10. 9-ZNAL-A

70




R AR 7HE 7 ]t )i 1000953-2099/00

wEE 2T '
FIG.27 STARTER

71



EU STANDARD GENMAN QUALITY

bR E A ] ot

1000953-2099/00

28. I E HEATER ASSEMBLY

g | FM45 FHABFR HE e EHS TR HE
FIG. [PART NO. PART NAME QTY. FIG. PART NO. PART NAME QTY.
1 3750115A56D TAER B % 1

HEATING FLANGE
2 3750131-56D TS B H 2

GASKET
3 3750611-56D INA Sk B EN 1662 2

-F-M 8 X100- 10.9-ZNAL-A

HEXAGON BOLT EN 1662

~F-M 8 X100~ 10. 9-7NAL-A
4 1008028-56D ANk FRIBR 2

HEXAGON BOLT

72



DEUTZ @ EU STANDARD GENMAN QUALITY KRR e A ] 5 5 1000953-2099/00

A

TR 28 EHHHREKE
FIG.28 HEATER ASSEMBLY

73



EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

29, K HHLE K GENERATOR (1)

g | FM45 FHABFR HE g (BHS TR HE
FIG. [PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
1 [3701010-56D R ALK 1 6 [1009619-52D AR Y2 B EN1662-F- 1

GENERATOR M8X20-LG2, 5-10. 9-ZNAL-A
HEXAGON BOLT EN1662-F-
M8X20-LG2, 5-10. 9-ZNAL-A
2 |3701042-56D REHLZEE 1 7 [3701613-56D 7N A2 DIN931 1
GENERATOR BRACKET -M10X80-10. 9-ZNAL-A
HEXAGON BOLT DIN931
-M10X80-10. 9-ZNAL-A
3 [CQ1501030TF36 |/SFkFIiE DIN 933 1 8 |3701038-56D REHLIARE 1
-M10X30-10. 9-ZNAL-A CLAMPING STRAP
HEXAGON BOLT DIN 933
~M10X30-10. 9-ZNAL-A
4 (3701039-56D KBNS HER 1 9 |1005639-30D INA Sk 2B EN 1662 1
SUSPENSE PLATE -F-M10X20-10. 9-A4C
HEXAGON BOLT EN 1662
~F-M10X20-10. 9-A4C
5 |3701614-56D N AR DIN931 3 10 [3701611-56D NAEER 1S0 4017 1

-M10X95-10. 9-ZNAL-A
HEXAGON BOLT DIN931
-M10X95-10. 9-ZNAL-A

-M 8 X 80 — 8.8-ZNAL-A *
HEXAGON BOLT ISO 4017
-M 8 X 80 — 8.8-ZNAL-A *

74




5. D

EU STANDARD GENMAN QUALITY

W ARHE I b o

1000953-2099/00

29, K HHLE K GENERATOR (2)

s |2 TR & s FHS TR HE
FIG. [PART NO. PART NAME QTY. FIG. |PART NO. PART NAME QTY.
11 [3701607-30D #upE DIN 6319 —C 8,4 1 17 |3701617-56D REHLE H 3710 1

WASHER DIN 6319 —C 8,4

—-AVX 11X 900LA-WAXx*
V-BELT
H 3710-AVX11X900LA-WAXx*

12

CQ34008TF36

INFIEEE 1SO 4032-M8-10-ZNAL-A
HEXAGON NUT
IS0 4032-M8-10-ZNAL-A

13

3701041-56D

A VES
THREADED-SUPPORT

14

3701612-56D

NFER DIN 931

-M10 X 90 - 10.9-A4C
HEXAGON BOLT DIN 931
-M10 X 90 - 10.9-A4C

15

3701037-56D

2E
WASHER

16

CQ34010TF36

INFIIEEE IS0 4032

-M10- 8 - OELGESCHW
HEXAGON BOLT ISO 4032
-M10— 8 - OELGESCHW

75




R AR 7HE 7 ]t )i 1000953-2099/00

AR 29 KELEAL
FIG.29 GENERATOR

76



DEUTZ @ EU STANDARD GENMAN QUALITY WM FR A A ] 5 5

A " BIKR—IZ (AIE) 5HiNERAE
DEUTZ DEUTZ (DALIAN) ENGINE CO.,LTD

Hbk: REWELFEAT KX HEHHKILTS
f£E.: 0411-39200931

SRS Rk 4008179777

PRSIt 0411-39200932 0411-39200933
BREZRA%: 116600

http://www.deutzdalian.com



